SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG402228C

FR1 n13 / 5MHz / CP OFDM / QPSK / Full RB

Lowest Band Edge

Highest Band Edge

1 Spurious Emis
Limit Chesi
Line _SPUR|OUS_UIN

Ref Level 3000 dBm  Offset 2,10 d8

Mode Sweep
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2 Result Summa 2 Result Summa
763.000 MHz 775.000 MHz 6.250 kHr 774.73027 MHz 763.000 MHz 775.000 MHz 6250 kHz 77093007 MHz -66.58 dBm -31.58 dB
775,000 MHz 775.900 MHz 100,000 kiz 775.89955 MHz 775.000 MHz 775.900 MHz 100.000 kHz 77587797 MHz -52.74 dBm -39.74 dB
775,900 MHz 776,000 MHz 30,000 kHz 775.99176 MHz 775.900 Mz 776,000 MHz 30.000 kHz 775.98916 MHz -56.76 dBm -43.76.dB
776,000 MHz 788.000 MHz 100.000 kHz 38162 MHz 776.000 MHz 788.000 MHz 100.000 kHz 786.375 62 MHz 7.67 dBm -22.33d8
788000 MHz 768100 MHz 30000 kHz 788.01813 MHz 788.000 MHz 788.100 MHz 30,000 kHz 788.05070 MHz 34.28 dBm -21.28dB
785,100 MHz 793,000 MHz 100,000 kftz 788.23951 MHz 788.100 MHz 793.000 MHz 100.000 kHz 788.22972 MHz -29.78 dBm -16.78 dB
793,000 MHz B0B.000 MHz 5.250 kHz 799.34416 MHz 793,000 MHz 806,000 MHz 6.250 kHz 793.01948 MHz 5447 dBm 29.47 dB
= e . mn

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB. FCC RADIO TEST REPORT Report No. : FG402228C

FR1 n13 / 10MHz / DFT-s-OFDM / Pl/2 BPSK

Middle Band Edge / Full RB

Ref Level 3000 dBm  Offset 2.10dB Mode Sweep sat
Count 100/100
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763.0 MHz - 7007 prs. 3 MHz/ 806.0 Mz
2 Result Summar
763,000 MHz 775.000 MHz 6.250 kHz 77438262 MHz -62.87 dBm -21.87 dB
775,000 MHz 775,900 MHz 100,000 kHz 775.87527 MHz -39.42 dBm 26.42 dB
775,300 MHz 776,000 MHz 30,000 kHz 775.98087 MHz -42.97 dBm .57 dB
776.000 MHz 788,000 MHz 100.000 kHz 785.99201 MHz 7.02 dBm 22.58 dB
788,000 MHz 788.100 MHz 30,000 kHz 788.08497 MHz -36.94 dBm -23.94 dB
788,100 MHz 793.000 MHz. 100,000 kHz 788.22483 MHz -32.08 dBm -19.08 dB
793,000 MHz 806,000 MHz 6.250 kHz 793.00649 MHz 5478 dBm -19.28 dB

11:43:31 BN 11/18/2024

FR1 n13 /10MHz / DFT-s-OFDM / QPSK

Middle Band Edge / Full RB

Ref Level 3000 dBm  Offset 2.10dB Mode Sweep sat
Count 100/100
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763.0 MHz 7007 pts 3 MHz/ 806.0 MHz

2 Result Summal
763,000 MHz 775,000 MHz 6,250 kfz 778.92208 MHz -63.45 dBm -28.45 db
775,000 Mz 775.900 MHz 100,000 kiiz 775.87438 MHz -39.66 dBm 26.66 dB
775.900 MHz 776,000 MHz 30000 kHz 775.99206 MHz -43.46 dBm -30.46 dB
776.000 MHz 788.000 MHz 100.000 kHz 780.28571 MHz 6.34 dBm -23.66 dB
768,000 MHz 768100 MHz 30,000 ki 788.08860 MHz -35.61 dBm -2261 dB
758,100 MHz 793,000 Mtz 100,000 kfiz 790.18287 MHz -30.55 dBm -17.55 dB
793,000 MHz 80 000 MHz 6.250 khz 793.12338 MHz -55.36 dBm

11:44:21 PM 11/18/2024

-20.36 dB

TEL : 886-3-327-3456 : A4-15 of 19

FAX : 886-3-328-4978
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seanran cas. FCC RADIO TEST REPORT

Report No. : FG402228C

FR1 n13 / 10MHz / DFT-s-OFDM / 16QAM

Middle Band Edge / Full RB

Ref Level 3000 dBm  Offset 2.10dB Mode Sweep sat
Count 100/100
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2 Result Summar
763.000 MHz 775.000 MHz 6.250 kHz 774.91009 MHz -64.37 dBm -29.37 dB
775,000 MHz 775,900 MHz 100,000 kHz 775.89955 MHz -42.24 dBm -29.24 dB
775,300 MHz 776,000 MHz 30,000 kHz 77599875 MHz -45.74 dBm 3274 dB
776.000 MHz 788,000 MHz 100.000 kHz 785.52448 MHz 5.24 dBm -24.76 dB
788.000 MHz 788,100 MHz 30,000 kHz 788.07018 MHz -37.43 dBm -24.43 dB
788,100 MHz 793.000 MHz. 100,000 kHz 788.66538 MHz -32.21 dBm -19.21 dB
793,000 MHz 506,000 MHz 6.250 kHz 793.04545 MHz -58.60 dBm -23.60 dB

11:45:11 BN 11/18/2024

FR1 n13 / 10MHz / DFT-s-OFDM / 64QAM

Middle Band Edge / Full RB

Ref Level 3000 dBm  Offset 2.10dB Mode Sweep sat
Count 100/100
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2 Result Summa
763,000 MHz 775,000 MHz 6,250 kfz 778.38605 MHz -60.49 dBm 29.49 dB
775,000 MHz 775.900 MHz 100,000 kttz 77589236 MHz -42.24 dBm 2924 dB
775.900 MHz 776,000 MHz 30,000 kHz 775.92862 MHz -46.65 dBm 3365 dB
776.000 MHz 788,000 MHz 100.000 kHz 786.06394 MHz 5.61 dBm 2439 dB
768,000 MHz 768100 MHz 30,000 ki 788.05519 MHz -38.05 dBm 25.05 dB
788,100 MHz 793,000 MHz 100,000 ktz 788.17098 MHz -33.13 dBm 13 dB
793,000 MHz BOB.000 MHz 6.250 kiz 793.08442 MHz -59.12 dBm -24.12 dB

11:46:01 PM 11/18/2024

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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seanran cas. FCC RADIO TEST REPORT

Report No. : FG402228C

FR1 n13 / 10MHz / DFT-s-OFDM / 256QAM

Middle Band Edge / Full RB

Ref Level 3000 dBm  Offset 2.10 4B Mode Sweep
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2 Result Summar
763.000 MHz 775.000 MHz 6.250 kHz 774.67033 MHz -65.67 dBm -30.67 dB
775,000 MHz 775,900 MHz 100,000 kHz 775.89326 MHz -47.22 dBm -34.22 dB
775.900 MHz 776.000 MHz 30,000 kHz 775.98397 MHz 50.95 dBm -37.95 dB
776.000 MHz 788,000 MHz 100.000 kHz 786.11189 MHz 2.86 dBm -27.14 dB
788.000 MHz 788,100 MHz 30,000 kHz 788.01354 MHz -42.00 dBm -29.00 dB
788,100 MHz 793.000 MHz. 100,000 kHz 788.10245 MHz -37.79 dBm 24.79 dB
793,000 MHz 506,000 MHz 6.250 kHz 793.097 40 MHz -62.83 dBm -27.83 dB

11:46:52 BN 11/18/2024

FR1 n13/10MHz / CP OFDM / QPSK / Full RB

Middle Band Edge / Full RB

Ref Level 30.00 dBm Offset 2.10 d8. Mode Sweep

11:47:46 PM 11/18/2024
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763.0 MHz 7007 pts 4.3 MHz/ $06.0 Mz
2 Result Summar
763.000 MHz 775.000 MHz 6.250 kHz 774.98202 MHz -63.33 dBm -28.33 dB
775.000 MHz 775.900 MHz. 100,000 kHz 775.89775 MHz -41.61 dBm -28.61 dB
775,300 MHz 776,000 MHz 30,000 kHz 77599496 MHz -45.74 dBm 3274 dB
776.000 MHz 788.000 MHz 100.000 kHz 786.42358 MHz 4.16 dBm -25.84 dB
T88.000 MHz 788.100 MHz 30,000 kHz 788.05879 MHz -35.69 dBm -22.69 dB
788,100 MHz 793.000 MHz. 100,000 kHz 788.366 78 MHz -30.50 dBm -17.50 dB
753.000 MHz B06.000 MHz 6.250 kHz 793.07143 MHz -56.21 dBm 21.21 dB

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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e%FCC RADIO TEST REPORT Report No. : FG402228C

SPORTON LAB.

Conducted Spurious Emission

FR1 n13 / 5MHz / DFT-S OFDM / QPSK / 1RB1

Ref Level 0.00 dBm  Offset 2.10d8 Mode Auto Sweep SGL Ref Level 0.00 dBm  Offset 210 dB Mode Auto Sweep SGL
Count 100/100
20 -30
40 dBm v - 40 T T
50 i ] | |50 J
e e
o 704
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90 dBar 90 dBew
30.0 MHz 33004 pts 797.0 MHz/ 5.0 GHz || [30.0 Mz 33004 pts 797.0 MHz/ £.0GH:
2 Result Summar 2 Result Summar
30000 MHz 763.000 MHz 100.000 ks 33.835 78 MHz -57.33 dBm -44.33 dB 30.000 Miz 763.000 Mz 100.000 kHz 35.203 95 MHz -57.11 dBm
B06.000 MHz 1.000 GHz 100.000 kHz 925.934 77 MHz -59.55 dBm -46.55 dB B0B.000 Mtz 1.000 GHz 100.000 kiz 881.083 48 MHz 5951 dBm
1.000 GHz 3,000 GHz 1.000 MHz 2.98475 GHz -47.40 dBm -34.40 dB 1,000 GHz 3.000 GHz 1.000 MHz 2.99825 GHz -47.67 dBm
3.000 GHz 8.000 GHe 1.000 Mz 7.47980 GHz -43.58 dBm -30.58 dB 3.000 GHz 8.000 GHz 1.000 Mtz 7.48830 GHz -43.72dBm
11:40:28 PM 11/18/2024 11:42:30 B 11/18/2024
Ref Level 0.00 dBm  Offset 2.10d8 Mode Auto Sweep
20
40 dBm ! 1
e N e
50 J R
70 di
80
90 dBar
30.0 MHz 33004 pts 797.0 MHz/ 5.0 GHz
2 Result Summar
30000 MHz 763.000 MHz 100.000 ks 34,568 73 MHz -57.24 dBm -44.24 dB
506,000 MHz 1.000 GHz 100,000 kHz 85014821 MHz -50.44 dBm 46.44 dB
1.000 GHz 3,000 GHz 1.000 MHz 2.98675 GHz -47.75 dBm -34.75 dB
3.000 GHz 8.000 GHe 1.000 Mz 7.49180 GHz -43.58 dBm -30.58 dB
11:98:23 PM 11/18/2024
Page Number : A4-18 of 19
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seanron 05 FCC RADIO TEST REPORT Report No. : FG402228C
Frequency Stability
Test Conditions FR1 n13 (BPSK) / Middle Channel Limit
Temperature Voltage BW 10MHz Note 2.
(°C) (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0051
40 Normal Voltage 0.0017
30 Normal Voltage 0.0027
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0063
0 Normal Voltage 0.0000 PASS
-10 Normal Voltage 0.0045
-20 Normal Voltage 0.0055
20 Maximum Voltage 0.0146
20 Normal Voltage 0.0000
20 Minimum Voltage 0.0024
Note:

1. Normal Voltage = 3.8 V. ; Minimum Voltage = 3.6 V. ; Maximum Voltage = 4.2 V.

2. The frequency fundamental emissions stay within the authorized frequency block.

TEL : 886-3-327-3456 Page Number 1 A4-19 of 19
FAX : 886-3-328-4978



seanran cas. FCC RADIO TEST REPORT

Report No. : FG402228C

R1 n14

Peak-to-Average Ratio

Mode FR1 n14 / 10MHz / DFT-S OFDM
Mod. Pl/2 BPSK QPSK 16QAM 64QAM Limit: 13dB
RB Size Full RB Full RB Full RB Full RB Result
Middle CH 4.06 4.40 5.40 5.76 PASS
Mode FR1 n14 / 20MHz / DFT-S OFDM
Mod. 256QAM Limit: 13dB
RB Size Full RB Result
Middle CH 6.54 PASS
TEL : 886-3-327-3456 Page Number 1 A5-1 of 39

FAX : 886-3-328-4978




seanron cas. FCC RADIO TEST REPORT

Report No. : FG402228C

FR1 n14 / 10MHz / DFT-S OFDM / Middle Channel / Full RB
Pl/2 BPSK

RefLovel 3000dBm Offset 2108 = ABW 10 MHz RefLevel 300008 Offict 21008 = AnBW 10 Mz
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Mean Pwr + 20,00 dB | | (6F 793.0 Mz
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01:51:05 AM 11/19/2024

740 4B

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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seanran cas. FCC RADIO TEST REPORT

Report No. : FG402228C

26dB Bandwidth

Mode FR1 n14 : 26dB BW(MHz) / DFT-S OFDM
BW 5MHz 10MHz
Mod. Pl/2 BPSK Pl/2 BPSK
Middle CH 5.12 9.79
Mode FR1 n14 : 26dB BW(MHz) / CP OFDM
BW S5MHz 10MHz
Mod. QPSK 16QAM QPSK 16QAM
Middle CH 5.32 5.23 10.35 10.27
Mod. 64QAM 256QAM 64QAM 256QAM
Middle CH 5.23 5.25 10.16 10.26

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

1 A5-3 of 39




SPORTON LAB. FCC RADIO TEST REPORT Report No. : FG402228C

FR1 n14 / 5MHz / DFT-S OFDM / Middle Channel / Full RB

Pl/2 BPSK

Ref Level 30,00 B Offset 21008 = REW 100 kHz
- an 3008 SWT 101 ms ® VBW 300kHz  Mode Auto Sweep
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01:48:54 AM 11/19/2024

FR1 n14 / 5MHz / CP OFDM / Middle Channel / Full RB

QPSK 16QAM

Ref Level 30,00 B Offset 21008 = REW 100 kHz

Ref Level 30,00 B Offset 21008 = REW 100 kHz

- At 3008 SWT 101 ms = VBW 300kHz  Mode Auto Sweep - At 008 SWT 100 ms ® VBW 300kHz  Mode Auto Sweep
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01:48:25 AM 11/19/2024 01:47:02 AM 11/19/2024

64QAM 256QAM

Ref Level 30,00 B Offset 21008 = REW 100 kHz Ref Level 30,00 B Offset 21008 = REW 100 kHz
- an 3008 SWT 101 ms ® VBW 300kHz  Mode Auto Sweep - an 3008 SWT 10,1 ms = VBW 300 kHz _ Mode Auto Sweep

20 dBm 03 99 8 | |20 dBon
41 15.102 dfr 523200 Mk

“ [ - 111345 d

.n " L W " .- Ll LAMM WW.
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01:46:35 MM 11/19/2024 01:45:12 AM 11/19/2024

TEL : 886-3-327-3456 Page Number 1 A5-4 of 39
FAX : 886-3-328-4978



SPORTON LAB. FCC RADIO TEST REPORT Report No. : FG402228C

FR1 n14 / 10MHz / DFT-S OFDM / Middle Channel / Full RB
Pl/2 BPSK

Ref Level 30,00 B Offset 21008 = REW 200 kHz
3008 SWT 101 ms ® VBW 1tz Mode Auto Sweep
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01:39:34 AM 11/19/2024

FR1 n14 / 10MHz / CP OFDM / Middle Channel / Full RB

QPSK 16QAM

Ref Level 30,00 dBm  Offsct 2108 = REW 200 kHz Ref Level 30,00 0B Offset 21048 = REW 200 tHz
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Ref Level 30,00 dBm  Offset 21043 ® REW 200 kHz RefLevel 3000 dBm  Offset 21008 = KEW 200 kH:
- are 3008 SWT 101ms & VBW 1wz Mode Auto Sweep
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TEL : 886-3-327-3456

Page Number 1 A5-5 of 39
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seanran cas. FCC RADIO TEST REPORT Report No. : FG402228C

Occupied Bandwidth

Mode FR1 n14 : 99%0BW(MHz) / DFT-S OFDM
BW 5MHz 10MHz
Mod. Pl/2 BPSK Pl/2 BPSK
Middle CH 4.49 8.97
Mode FR1 n14 : 99%0BW (MHz) / CP OFDM
BW SMHz 10MHz
Mod. QPSK 16QAM QPSK 16QAM
Middle CH 4.52 4.55 9.33 9.32
Mod. 64QAM 256QAM 64QAM 256QAM
Middle CH 4.51 4.53 9.30 9.34
TEL : 886-3-327-3456 Page Number 1 A5-6 of 39

FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG402228C

FR1 n14 / 5MHz / DFT-S OFDM / Middle Channel / Full RB

Pl/2 BPSK

Vi

Ref Level 30,00 B Offset 21008 = REW 100 kHz

SWT 1,01 ms ® VBW 300tz

Mode Auto Sweep

m
791,881 00 Wz
»
o
0
, *,
| I
[REETITS 001 prx [T Span 10.0 Wiz
2 Marker Table
W 1 791881 MHz 18.68 dBm Oce MHz
m 1 75073208 MHz 13.05 dim Occ s Centroid 792.580.491 568 MiHz
n 1 7952289 MHz 12.45 d8m Oce Bw Freq Dffset -19.508 431918 kHz
= .
01:49:21 AM 11/19/2024

FR1 n14 / 5MHz / CP OFDM / Middle Channel / Full RB

QPSK

16QAM

Vi

Ref Level 30,00 B Offset 21008 = REW 100 kHz

= A

3008
h

SWT 1,01 ms = VBW 300kHz

Mods Auto Sweep

=

Ref Level 30,00 B Offset 21008 = REW 100 kHz

e 5008 SWT 1.01ms ® VBW 300Ktz Mode Auto Sweep
X
455 am
79433900 MHE 7
» »
o - == o &
o o
¥ v
7330 Mk 001 prs O W/ Span 10.0 MHz || [CF 793.0 bz 001 ps 0 M/ Span 10.0 MHz
2 Marker Table 2 Marker Table
M 1 794.339 MHz 1455 dBm 452487852 MHz M 1 792121 MHz 15.64 dBm Oce Bw 4553097631 MHz
n 1 750.733 05 MHz 9.15 dbm Occ B Centroid 792.995 489 625 MHz n 1 750.708 34 MHz 7.99 dim Occ B Centroid 792,984 838 377 MHz
n i 79525793 MHz 674 dim O B Freq Offset 4510375 131 ki n i 755261 44 Mz 10.10 dm Occ B Freq Offset 15111 023 174 ki
e mmEm e mmm
01:47:58 MM 11/29/2028 01:47:30 MM 11/29/2028
Reflevel 3000 dBn  Offcet 21008  REW 100Kz RefLovel 30008 Offset 21048 = REW 100 kH:
SWT 1,01 ms = VBW 300Kz Mode Auto Swesp - 3008 SWT 1.01ms = VBW 300k Mode Auto Sweep
h 1 Occupiad Bandwidth
7 b
79463800 MHE 79432900 MHE
» " »
o = = = 0 -, & =
o ~ o
kY
al R r
Wi
7330 Mk 001 prs O W/ Span 10.0 MHz || [CF 793.0 bz 001 ps 0 M/ Span 10.0 MHz
2 Marker Table 2 Marker Table
M 1 794 638 MHz 15.01 dBm Oce fw 4519529802 MHz M 1 794.379 MHz 11.77 dBm Oce B 4534814657 MHz
n 1 750.726.05 MHz 757 dbm Occ B Centroid 792985817 087 MHz n 1 750.710 87 MHz 547 dim Occ B Centroid 79257787973 MHz
n 1 755245 58 MHz 788 dém O B Freq Oifset 14,182 503 085 kHz n 1 755245 28 MHz 468 dbm Occ B Freq Oifset 120270 276 ki
e R e e
01:45:08 MM 11/29/2028

01:45:39 MM 11/19/2024

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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seanron cas. FCC RADIO TEST REPORT

Report No. : FG402228C

FR1 n14 / 10MHz / DFT-S OFDM / Middle Channel / Full RB

Pl/2 BPSK

ultiView Spactrum
Ref Level 30,00 B Offset 21008 = REW 200 kHz

SWT 101 ms ® VBW 1wtz Mode Auto Sweep

o
P
10 /
! \
) \
o fult
g}
»
[RE LT W01 [T Spon 300 HHe
2 Mok Toble
] i 790,542 MHz 19.34 dBm 8975020585 MHz
n i 7881 M1e 1469 dion O o Centroid 792,787 516,261 Wi
n i 797275 hike 1335 dom O o Frey s 15 481 738935 ke

01:39:08 AM 11/19/2024

FR1 n14 / 10MHz / CP OFDM / Middle Channel / Full RB

QPSK

16QAM

2 Marker Table

ultiView = | Spactrum Bl ooview - specnm

RefLevel 3000 B Offeet 21008  REW 200Kz RefLevel 3000 B Offeet 21008  REW 200Kz
= an 306 SWT 101ms ® VBW 1Mz Mode Auto Sweep - an 3060 SWT 1.01ms ® VBW 1Mz Mode Auto Sweep

3 I
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o / e o / -
/ / 4
/ Aecit ]l
A, | —
~ :

[EETTS ot pte Gz Span 30.0 Wiz || (GF753.0 Mz 0T s ) Span 300 M

2 Marker Table

2 Marker Table

W 1 791222 MHZ 15.16 dBm 9.330802522 MHz W 1 734,079 MHz 15.40 dBm Qcc B 9329803543 MHz
n 1 7883238 MMz 1077 dim Occ B Centroid 792,388 81044 MHz n 1 7883172 MMz 1081 dBim Occ B Gentroid 792,962 136 148 MHz
¢} 1 797,654 2 MHz 10.35 den Oce Bw Freq Offset 11.189 560 438 kHz ¢} 1 797,647 MHz 10.22 dbien Occ Bw Freq Offset 17863852 115 ki
e L] . M mmnn o Bl
01:39:30 AM 11/19/2024 01:39:58 AM 11/19/2024
RefLevel 3000 dBm  Offset 21005 ® REW 200Kz RefLevel 3000 dBm  Offset 21005 ® REW 200Kz
SWT 1,01 ms = VBW 1 iz Mode Auto Sweep. - are 3008 SWT 1.01ms = VEW 1Mz Mede Auto sweep
h 1 wd Bandwidth
Wi W
792481 0 Mg
» »
10 - 10 - T .
o, - - o, L
fLned . I
¢ 1
e I
] s,
g v» R iAYS
[REETITS 001 prx [T Span 20.0 Wiz || | 793.0 Wk 001 prs ] Span 20.0 Wiz

2 Marker Table

01:41:19 AM 11/19/2024

01:41:48 AM 11/19/2024

M 1 792.481 MHz 1554 dBm Occ Bw 9304045637 MHz M 1 792.081 MHz 12.48 dBm Oce B 9341670 234 MHz
m 1 7883179 Mz 10,68 dim Oce Bw Centroid 792,969 874 842 MHz m 1 78B3076 Mz 654 diim Occ B Gentroid 792,578 467 259 MHz
i 1 7976219 WHz 1049 d8m Oce B Freq Offset 30125 157956 kHz i 1 7976493 MHz 802 diim Oce Buw Fren Offset 153 741099 kHe

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: A5-8 of 39



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG402228C

Conducted Band Edge

FR1 n14 / 5MHz / DFT-S OFDM / Pl/2 BPSK

Lowest Band Edge / 1RB0

Highest Band Edge / 1RBmax

RefLevel 3000 dBm  Cffset 2100 Mode Sweep saL Ref Level 3000 dBm  Offset 2,108 Made Sweep seL
Count 100/100 Count 100/100
1 Spurious Emissions 1 Avapwe |1 Seuriou:
Limit Ch AL Limit ChecH 55
Line _SPURIOUS_LINE_ABS_0g2 AL Line RIOUS_LINE_ABS_0q2 i 4
20 dBew T fl 20 dbny H
10 dBm | 0 | ‘
|
o I T
| |
10 ; 1 10 dBnr T
SPURIOUS_LINE_ABS_002 | | SPURIOUS_LINE_ABS_002 |
20 - 1
| | [
30 j }I { ‘II |
e - \
Coml |
- I ’I'luj | woatm 1 M h ||
NTNYT S |t TS S S P Wl
60 dBm - ! [ '&' ml.
CF 782.0MH: 5005 pts. B MHz] Span 48.0 MHz | | [CF782.0 MHz 5005 pts 8 MHz/ Span 8.0 MHz
2 Result Summa 2 Result Summai
758,000 MHz 765,000 MHz 100,000 kHz 761.97253 MHz -54.14 dBm -41.14 dB 758,000 MHz 769.000 MHz 100.000 kHz 764.12637 MHz 54.33 dBm -41.33 dB
769,000 MHz 775,000 MHz 6.250 kliz 77333067 MHz 6641 dBm 3141 0B 769,000 Mz 775,000 Mz 6.250 kHz 772.60539 MHz 66.49 dBm 3149 dB
775,000 MHz 785,000 MHz 100000 kiz 787.99351 MHz -11.37 dBm 1.63 dB 775,000 Mtz 788,000 Mz 100,000 kHy 7,006 8 MHz 55.36 dBm 36,8
768,000 Mz 799,000 Mz 100,000 kiz 78633516 MHz 21.99 dBm 8.01 dB 768,000 MHz 799,000 MHz 100,000 kfiz 797.60983 MHz 32.40 dBm 60 di
799,000 MHz 805000 Mtz 6.250 kiz 805.25524 MHz -66.28 dBm -31.28dB 293 000 M1t 806 000 M1t 250 kite 79972378 MHz 3216 dBm 91648
01:52:29 AM 11/15/2024 12:27:22 AM  11/18/2024
Channel power -13dBm > -13.88dBm Pass
Reflevel 3000dBm  Offset 21005 = REW 1 ke saL
- Att 4508 * SWT 100 ms & VBW 3 kHz Mode Sweep

1ACLR

20

10 dBor

0 dim

10

Count 100/100
1Rm v

20

30 dBnr

40 g 1
A

e \I

T

TN,

=

=

T

qvﬂ!h\ﬂi\/\’

-0

CF 787,85 MHz

1001 pts

0kHz/

Span 200.0 kHz

2 Result Summar None
Txl [Ref) 100.000 khz -13.88 dBm
Tx Total -13.88 dBm

01:54:10 MM 11/15/2024

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG402228C

FR1 n14 / 5MHz / DFT-S OFDM / QPSK

Lowest Band Edge / 1RB0

Highest Band Edge / 1RBmax

6L
Count 100/100

1 Spurious Emissians 1 AugPwr
Limit Ches¥ m

Ref Level 3000 dBm  Offset 2.10 4B Mode Sweep

1 Spurious Emissions

RefLevel 30.00dBm  Offset 210 dB

Made Sweep

s6L
Count 100/100

01:56:42 AM  11/18/2024

Line _SPURJOUS_UINE_ABS_062 il
20 dBew T T fl
10 dbm T T i w0 | ‘
’ |
10 T ’I ll 10 dBr | ]
SPURIOUS_LINE_ABS_002 | SPURIOUS_LINE_ABS_002 {
20 + - I
I Il
30 ! ‘L r I -
/ f H I T
w0 NIt ‘1 i
) ML . | ’-Hﬁ“;“- ‘ |
iy
e e e s s = i o T A
' s (B — i —
CF 782.0 MHz 5005 pts 8 MHz/ Span 48.0 MHz | | |CF 782.0 MHz 5005 pts. B MHz/ Span 48.0 MHz
2 Result Summa 2 Result Summai
758,000 MHz 768.000 MHz 100,000 kHz 766.13077 MHz 758,000 MHz 763,000 MHz 100.000 kHz 76239011 MHz 54.39 dBm -41.39 d8
769.000 MHz 775.000 MHz £.250 kHz 774.34366 MHz 769.000 MHz 775,000 Miz 6.250 kiz 77482318 MHz .
775.000 MHz 788.000 MHz 100.000 kHz 787.99351 MHz 775.000 MHz 788.000 MHz 100.000 kHz 786,824 68 MHz
788,000 MHz 799,000 Mtiz 100,000 kfz 788.30220 MHz 788,000 Mz 799,000 MHz 100,000 kffz 797.631 87 MHz
795,000 MHz 805,000 MHz 6250 kliz BO2.62587 Mz 799,000 Mz 806,000 Mtz 6.250 kiz 799.856 64 MHz

12:28:17 AM  11/18/2024

Channel power -13dBm > -14.88dBm Pass

sa
Count 100100
aPwr

RefLevel 3000 dBm  Offset 2105 = RBW 1 kHz
- At 458 = SWT 100 ms = VBW 3 kHz Mode Swesp

1ACR

10 dBny

0 dBm

Nl il

CF 787.85 MH2 1001 pts 20.0 kHz/ Span 200.0 kHz

2 Result Summoar None
Tu Ref) 100.000 kHz -14.88 dBm
T Total -14.88 dBm

o W5

01:57:17 AN 11/19/2024

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: A5-10 of 39



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG402228C

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 3000 dBm  Offset 2.10 4B Mode Sweep

6L
Count 100/100

RefLevel 30.00dBm  Offset 210 dB

Made Sweep

s6L

Count 100/100

1 Spurious Emissions 1 AvgPuir
Limit Cheek PRsS
_UNE_ABS_od2 Line _SPURIOUS_LINE_ABS 02 Phss
4 - 20 dBi
10 dBo [peAvamet ¥y r’ Prsey "*“I
o
10 dm T T t 10 dBor | ‘
SPURIOUS_LINE_ ABS_002 1 SPURIOUS_LINE_ABS_002 ) |
] N i | 1
w i Y ! \
- =y o ¥
e o] [t |
40 L ~
[ o, —
i &
k 50 dBr et
T e o - P (— I PSPPI SR e
. 1 [ HW b | [ y #“u‘
CF 782.0 MHz 5005 pts. 8 MHz/ Span 48.0 MHz | | |CF 782.0 MHz 5005 pts B MHz/ Span 48.0 MHz
2 Result Summa 2 Reauht Summa
758.000 MHz 765.000 MHz 100,000 kHz 759.48901 MHz -53.96 dBm -40.96 dB 758,000 MHz 769,000 MHz 100.000 kHz 760.598 90 MHz 54.41 dBm -41.41 d8
769,000 MHz 775.000 MHz 6.250 kiz 773.63037 MHz .49 dBm -31.49 dB 769.000 MHz 775.000 MHz 6.250 kHz 770.441 56 MHz 66.24 dBm
775,000 MHz 78B.000 MHz 100,000 kHz 787.99351 MHz -21.71 dBm -8.71dB 775,000 Mz 758000 MHz 100,000 ki 787.82468 MHz 4158 dBm
788,000 Mz 798,000 Mz 100,000 kHz 788.98352 MHz 8.92 dBm -21.08dB 748,000 MHz 799,000 MHz 700,000 kHz 793.86264 MHz 573 dBm
795,000 MHz 805,000 MHz 6250 kliz 799891 61 Mz -55.13 dBrm 20138 799,000 Mz 806,000 Mtz 5250 ki 799.22028 MHz -40.87 dBm
. o e Ready
12:18:13 AN 11/15/2024 12:28:11 AM  11/18/2024

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG402228C

FR1 n14 / 5MHz / DFT-S OFDM / 16QAM

Lowest Band Edge / 1RB0

Highest Band Edge / 1RBmax

tiv Spect
Ref Level 3000 dBm  Offset 2.10 4B Mode Sweep

1 Spurious Emi

L
Line _SPUR|aU
20 dBm .

6L

RefLevel 30.00dBm  Offset

Count 100/100

14

» |11 Spurious Emissians

Line _SPUR{OUS_LINE_ABS_0q2

210dB Made Sweep

s6L

Count 100/100

! 20dbm +
I |
|
10 dbme i H
0 J !
10 dBun | ! A 10 dBr J \
SPURIOUS_LINE | ABS 002 I SPURIOUS_LINE_ABS_002 |
20 - ! E :
t 1 J.
f
|
0 ¢ T

I
i

12:20:01 AN 11/18/2024

{ 3
E L wan \f Y 50 B ) MIL' 4
e I Wt s i I e s N f
4 iy
r
[— [ ]
CF 782.0 MHz 5005 pts. 8 MHz/ Span 48.0 MHz | | |CF 782.0 MHz 5005 pts. .8 MHz/ Span 48.0 MHz
2 Result Summa 2 Result Summai
758,000 MHz 765.000 MHz 100,000 kHz 765.37912 MHz -41.28 dB 758,000 MHz 769.000 MHz 100.000 kHz 767.357 14 MHz 54.25 dBm -41.25 dB
769,000 MHz 775,000 MHz 6.250 kHz 77034965 MHz 314308 769,000 Mz 775,000 Mz 6.250 itz 774.351 55 MHz .33 di
775.000 MHz 788.000 MHz 100.000 kHz 787.99351 MHz 27 dB 775,000 MHz 788.000 MHz 100,000 kHz 787.902 z 55.42 dBm
788,000 MHz 799,000 Mtiz 100,000 kfz 78831319 MHz -9.67 dB 784,000 MHz 799,000 MHz 100,000 kffz 797.653 85 MHz 2081 dBm
799,000 MHz B0.000 MHz 6250 kliz 79317832 Mz 31098 799,000 Mz 806,000 Mtz 6.250 kiz 799.79371 MHz -51.09 dBm
o aanm

12:30:89 AM  11/18/2024

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 30.00 dBm Offset 2.10 d8.

Node Sweep saL RefLevel 30.00dBm  Offset 21048 Mode Sweep seL
Count 100/100 Count 100/100
1 AvaPwr |1 Seurious Emissions
Line_sPURJoL ths Line _SPURIOUS_LINE_x85_0q2 phss
20 diemr L 20 B
10 dir +
" P sl -
o
10 dBm T 1 ‘ 10 dBrw . - | ‘
SPURIOUS_LINE_ABS_002 l SPURIOUS_LINE_ABS_002 j
20 | B E 1
! \ / 1
/ \ \
= - Ty, v
-40 sl b ‘
o™ ey
50 dBr
[ ety At 4l e st S
: | r " : y r ™
S T L_,_,__,__,J y
CF 782.0 MHz 5005 pts. 8 MHz/ Span 48.0 MHz | | |CF 782.0 MHa 5005 pts. .8 MHaz/ Span 48.0 MHz
2 Result Summa 2 Result Summai
758,000 MHz 765.000 MHz 100000 kHz 76539011 54.35 dBm -41.35dB 758,000 MHz 769.000 MHz 100.000 kHz 758.906 59 MHz 54.30 dBm -41.30 dB
769,000 MHz 775,000 MHz 6.250 kliz 77281518 MHz 6636 dBm 313608 769,000 Mz 775,000 Mz 6.250 itz 769.77622 MHz 66.56 dBm 3156 dB
775.000 MHz 788,000 MHz 100.000 kHz 787.99351 MH: 22.00 dBm -9.00 dB 775,000 MHz 788.000 MHz 100,000 kHz 787.9805, z -42.40 dBm -29.40 dB
788,000 MHz 799,000 Mtz 100,000 kfz 79040110 MHz £.14dBm -21.86 dB 784,000 MHz 799,000 MHz 100,000 kffz 793.57652 MHz 7.93 dBm -22.07dB
799,000 MHz B0.000 MHz 6250 kliz 793.05245 MiHz 5542 dBra 20428 799,000 Mz 806,000 Mtz 6.250 kiz 799.26923 MHz -42.90 dBm -7.90dB
T o Cpmalay

12:19:07 AN 11/18/2024

12:30:05 AM  11/19/2024

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number 1 A5-12 of 39



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG402228C

FR1 n14 / 5MHz / DFT-S OFDM / 64QAM

Lowest Band Edge / 1RB0

Highest Band Edge / 1RBmax

Ref Level 3000 dBm  Offset 2.10 48

Mode Sweep saL RefLevel 30.00dBm  Offset 21048 Mode Sweep seL
Count 100/100 Count 100/100
 Spurlous E T Avapeer |11 Seurious Emissions
Limit Ches Phss s
L. SPURJoUS_LNE_ABS_ ohes Line _SPURIOUS_LINE_x85_0q2 55
20 dBew T i 20 dbny “I
|
10 dB . . il ‘
o i !
10 dbir ] f 10 dBm J \
SPURIOUS_LINE ABS_002 Al SPURIOUS_LINE_ABS_002 |
0 TT E | -
|
20 | ] T I
| ‘ i R
40 A ' T
E } ) IHI !U 50 dBnr QJ‘\,J
[Pttt ot r S Lt A b e it e e e —— S R} SR h
4 g
h W
[ [W—— (AT T—
CF 7820 MH: 5005 pts. B MHz] Span 48.0 MHz | | [CF782.0 Mz 5005 pts B W2/ Span 8.0 Mz
2 Result Summa 2 Result Summa
758,000 MHz 769,000 MHz 100,000 kHz 766.99451 MHz 54.49 dBm -41.49dB 758,000 Mz 769,000 MHz 100,000 ke 766.39011 MHz 54.34 dBm 4134 dB
769.000 MHz 775.000 MHz 6.250 kitz 77201193 MHz 66.36 dBm 313608 769,000 Mz 775,000 Mz 6.250 itz 77428971 MHz 66.24 dBm 3124 dB
775,000 MHz 785,000 MHz 100000 kiz 787.99351 MHz 15.06 dBm -2.06 dB 775,000 Mtz 788,000 Mz 100,000 ki 786 z 55.38 dBm "33 8
788,000 Mz 799,000 Mife 100000 kiiz 78833516 MHz 20.32 dBm -9.68 dB 788,000 MHz 799,000 Mtz 100,000 kffz 79763187 MHz 2065 dBm 83548
799,000 MHz B06.000 MHz 6.250 kiz 799.947 55 MHz -66.32 dBm 313248 293 000 M1t 806 000 M1t 250 kite 799.75874 MHz 51.28 dBm 162848
I s [’ receceen] » T
12:20:55 AM  11/19/2024 12:31:53 A 11/18/2024
= L
B N omaT 0w - s RefLevel 30.00dBm  Offset 21048 Mode Sweep seL
Count 100/100 Count 100/100
1 Spurious i T Avapver |11 Seurious Emissions
Limit Ches PRSs
e SPURJOUS_LINE_AB ohee Line _SPURIOUS_LINE_x85_0q2 Phss
20 dBew T 20 dBmr
10 dB - e
it N Ay
‘ ' r il
o T
10 dBer ] 1 10 dBr | ‘
SPURIOUS_LINE ABS_002 ] | SPURIOUS_LINE_ABS_002
20 1 - T
/ i j 3
20 \
7 o j O
L o
40 Sl B e, Y
> o o
|~ Ty ]
E 50 B —
MMA‘\-NW-V\-\,.W-»‘WMW — SRy T LT e iy - TR
' - "~ - -
CF 782.0 MHz 5005 pts. 8 MHz/ Span 48.0 MHz | | |CF 782.0 MHa 5005 pts. .8 MHaz/ Span 48.0 MHz
2 Result Summa 2 Result Summa
758,000 MHz 768,000 MHz 100000 kHz 759.29121 MHz 54.06 dBm 1.06 df 758000 MHz 769.000 MHz 100.000 kHz 762.51099 MHz 50.09 dBm -41.09 d8
769.000 MHz 775.000 MHz 6.250 kitz 769.03896 MHz 6610 dBm 311008 769,000 Mz 775,000 Mz 6.250 itz 773.99001 MHz 66.28 dBm 3128 dB
775.000 MHz 788,000 MHz 100,000 kHz 787.99351 MH: 25.01 dBm 12.01 dB 775.000 Mz 788,000 MHz 100.000 kHz 787.87662 MHz -44.09 dBm -31.09d8
788,000 MHz 799,000 Mtiz 100,000 kitz 790.73077 MHz 7.11dBm 89 dB 768,000 MHz 799,000 MHz 100,000 kfz 793.33516 MHz 7.62dBm 223848
799,000 MHz B06.000 MHz 6.250 kiz 79917133 MHz -58.01 dBm -2301 dB 293 000 M1t 806 000 M1t 250 kite 799,031 47 MHz 44,97 dBm 59748
o B S0 E 00

12:21:49 AN 11/18/2024

12:32:48 AM  11/18/2024

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: A5-13 of 39



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG402228C

FR1 n14 / 5MHz / DFT-S OFDM / 256QAM

Lowest Band Edge / 1RB0

Highest Band Edge / 1RBmax

Ref Level 3000 dBm  Offset 2.10 4B Mode Sweep

1 Spurious Emissions

6L
Count 100/100

1 AvgPwr

1 Spurious Emissions

Ref Level 30.00dBm  Offset 2,

10 dB Made Sweep

s6L

Count 100/100

1 AvgPurr

12:23:39 AN 11/18/2024

12:34:38 AN 11/19/2024

Limit Che PASS P
e SPURJoUS LN phss Line _SPURIOUS_LINE_x85_0q2 phss
20 diim 1 20 dBimv 1
]
10 dBmr ‘
o | 1
10 dBim 1 10 dBrw J T
SPURIOUS_LINE_ABS_002 SPURIOUS_LINE_ABS_002 [ |
20 < 1
/
30 r‘ ! |‘
" i /‘ t
- 50 dBrr lL} _J‘N .f l 4
e e e R NS st egdatel A 1 i
j - ]
SO T
CF 782.0 MHz 5005 pts. 8 MHz/ Span 48.0 MHz | | |CF 782.0 MHz 5005 pts. .8 MHz/ Span 48.0 MHz
2 Result Summa 2 Result Summai
758,000 MHz 765.000 MHz 100,000 kHz 762.15934 MHz -54.30 dBm .30 d 758,000 MHz 769.000 MHz 100.000 kHz 765.12637 MHz -54.20 dBm -41.20 dB
769.000 MHz 775.000 MHz 6.250 kHz 774.56543 MHz -66.28 dBm 312808 769,000 Mz 775,000 MHz 6.250 kHz 77084316 MHz 6643 dBm -31.44 dB
775.000 MHz 788.000 MHz 100.000 kHz 787.99351 MHz -15.71 dBm -2.71 dB 775,000 MHz 788,000 MHz 100,000 kHz 787.43506 MHz 5554 dBm 4254 dB
788,000 MHz 799,000 Mtz 100,000 kfz 78636813 MHz 17 -12.55 dB 784,000 MHz 799,000 MHz 100,000 kffz 797.62088 MHz 17.40 dBm 1260 dB
799,000 MHz B0.000 MHz 6250 kliz 79332517 Mz 66/ S3.ad 799,000 Mz 806,000 Mtz 6.250 kiz 799.80070 MHz -54.55 dBm 19555 dB
—_— e T

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 30.00 dBm Offset 2.10 d8.

12:22:45 AM 11/18/2024

Mode Sweep saL RefLevel 30,00 dBm  Offset 21008 Mode Sween seL
Count 1007100 Count 100/100
1 Spurious Em [ | T 1 AvgPur
Limit Ch PRSS
Line_SPURJOUS_ Phss Line _SPURIOUS LINE_x85_od2 Phss
20 dBew T 20 dBmr
10 di
[ | [reriepfeia
o f L
10 dB 1 | ! 10 dBnr | ‘
SPURIOUS_LINE ABS 002 | SPURIOUS_LINE_ABS_002
0 { -
| ] |
30 - i r'l l
/ \ \
40 J \ )
e s e
E — Ty 50 dBm —a
e o e Lo ISP U R |
V “-L“"“"""""'J L—-w—w-.-'r ™
CF 782.0 MHz 5005 pts. 8 MHz/ Span 48.0 MHz | | |CF 782.0 MHa 5005 pts. .8 MHaz/ Span 48.0 MHz
2 Result Summa 2 Reault Summs
758,000 MHz 765,000 MHz 100,000 kHz 767.56593 MHz -54.26 dBm -41.26 dB 758,000 Mz 769.000 MHz 00.000 kHe 26811538 MHz
769,000 MHz 775.000 MHz 6.250 kiz 771.71229 MHz -66.25 dBm -31.25dB 769,000 MHz 775,000 MHz 6250 kHz 771.35864 MHz
775,000 MHz 788,000 MHz 100,000 k#e 787.99351 MH -24.78 dBm 11.78 dB 775,000 Mz 788,000 Mz 100000 kHz "83065 MH
788,000 Mz 798,000 Mz 100,000 kfiz 790.08242 MHz 5.16 dBm 2484 dB 748,000 MHz 799,000 MHz 100,000 kfiz 793,554 85 MHz
795,000 MHz 806,000 MHz 6.250 kliz 799.03846 MHz -61.44 dBm -26.44 dB 799,000 Mt 806 000 M1t 250 kite 799.37622 MHz

12:33:48 AN 11/19/2024

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number 1 A5-14 of 39



seanron cas. FCC RADIO TEST REPORT

Report No. : FG402228C

FR1 n14 / 5MHz / CP OFDM / QPSK / Full RB

Lowest Band Edge

Highest Band Edge

Ref Level 3000 dBm  Offset 2.10 4B Mode Sweep

6L

Count 100/100

1 Spurious Emissians 1 AugPwr

RefLevel 30.00dBm  Offset 210 dB

1 Spurious Emissions

Made Sweep

s6L
Count 100/100

12:24:36 AN 11/18/2024

12:25:32 AM  11/18/2024

Limit Chee¥
Line _SPURJOUS_UINE_ABS_062
20 dBew T T
10 dbm T 0
R . [y
N ™ | | \
10 T | i 10 dBor |
SPURIOUS_LINE ABS 002 SPURIOUS_LINE_ABS_002
0 | - |
i i ! ‘
30 R h
Sl P |
40 ” L i
E — 50 dBr —* =
[ttt emembmact Ao [ fo— " vttt st | [— S
CF T82.0 MHz 5005 pts B MHz/ Span 8.0 MHz || |CF782.0 MHz 5005 pts 5 MHz/ Span 85.0 Mz
2 Result Summa 2 Result Summa
758,000 MHz 768.000 MHz 100,000 kHz 75964286 MHz 758,000 MHz 763,000 MHz 100.000 kHz 760.59890 MHz 54.39 dBm -41.39 d8
769.000 MHz 775.000 MHz 6.250 kHz 773.24675 MHz 769,000 MHz 775,000 Miz 6.250 kHz 770.591 41 MHz -66.22 dBm 31.2248
775.000 MHz 788.000 MHz 100.000 kHz 787.99351 MHz 775.000 MHz 788,000 MHz 100.000 kHz 787.74675 MHz -43.04 dBm -30.04 di
788,000 Mz 798,000 Mz 100,000 kfiz 79247802 MH: 788.000 MHz 799,000 MHz 100.000 kHz 793.54336 MHz 6.47 dBm 135348
795.000 MHz B06.000 MHz 6250 kHz o 793.000 MHz 806.000 MHz 6.250 kHz 799.13636 MHz -34.18 dBm -9.18dB
Ready m =

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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SPORTON LAB. FCC RADIO TEST REPORT Report No. : FG402228C

FR1 n14 / 10MHz / DFT-s-OFDM / Pl/2 BPSK

Middle Band Edge / Full RB

Ref Level 3000 dBm  Ofiet 271048 Mods Sweep s
Count 100/100
1 Spurious Emissions 1 AvgPwr
10 dBmr
PRSP W S
0 [ 1
10.dm
SPURIOUS_LINE ABS 00 |
20
| |
E - -
et b Hy
40 4
".\f'\
-50 dBm 1 1 ,l,,»
WSO Sr— —
-60 dBm T T T
F———
CF 782.0 MHz 5005 pts. 8 MHz/ Span 48.0 MHz
2 Result Summar
758,000 MHe 769,000 MHz 100,000 ke 761.57692 MHz 54,20 dBm -41.20dB
769.000 MHz 775.000 MHz 6.250 kHz 77427772 MHz -66.40 dBm -31.40 dB
775,000 MHz 788,000 MHz 100,000 ke 787.38052 MHz 26,50 dBm 135008
788,000 Mz 796,000 Niiz 100,000 ke 79129121 MHz 632 dBm 2358 dB
795.000 MHz B06.000 MHz 6.250 kMz 799.241 26 MHz -44.19 dBm -9.19 dB

01:33:03 AM  11/1%/2024

FR1 n14 / 10MHz / DFT-s-OFDM / QPSK

Middle Band Edge / Full RB

6L

Caunt 100/100
1 AvgPwr

Ref Level 3000 dBm  Offset 2.10 4B Mode Sweep

1 Spurious Em
Limit Ch
Line _SPUR}

20 dBm

10 dBar

A Pttt

"

40 —
50 dBm - - e MW

T ] -

60 dBm 1 1

P et oot
CF 782.0 Mz 5005 pts. 8 MHz/ Span 46.0 MHz
2 Result Summar
758,000 MHz 769.000 MHz 100,000 kHz 767.48901 MHz 54.35 dBm -41.35 dB
769,000 MHz 775.000 MHz 6.250 kHz 771.85614 MHz -66.40 dBm -31.40 dB
775.000 MHz 788,000 MHz 100,000 kHz 787.99351 MHz -26.86 dBm -13.86 dB
788,000 MHz 799,000 MHz 100,000 kHz 79237912 MHz 6.01 dBm B
799,000 MHz 506,000 MHz 6.250 kiz 799.33217 MHz -42.61 dBm 7.61 dB
ead T o

01:33:57 AN 11/18/2024

TEL : 886-3-327-3456 Page Number : A5-16 of 39
FAX : 886-3-328-4978



seanran cas. FCC RADIO TEST REPORT

Report No. : FG402228C

FR1 n14 / 10MHz / DFT-s-OFDM / 16QAM

Middle Band Edge / Full RB

01:34:51 AM 11/1%/2024

Ref Level 3000 d8m  Offset 2,10 d8 Mode Sweep saL
Count 100/100
1 Spurious Emissions 1 AvgPwr
10 di
A A P i
0 \
10 dbim \
SPURIOUS_LINE_ ABS_0¢
20 " T
1
30 / "
e M
0
.
50 dBm + + ot
DTN SRR P —
60 dBm- T T
[P —
CF 782.0 MHz 5005 pts. 8 MHz/ Span 48.0 MHz
2 Result Summa
758,000 MHz 765,000 MHz 100,000 kHz 759.28022 MHz 54.29 dBm -41.29 dB
769,000 MHz 775.000 MHz 6.250 kiz 771.50250 MHz -66.38 dBm -31.38dB
775,000 MHz 78B.000 MHz 100,000 kHz 787.99351 MHz -27.73 dBm -14.73 dB
788,000 Mz 798,000 MHz 100,000 ktfz 791.07143 MHz 5.22 dBm 2478 dB
799,000 MHz 805,000 MHz 6.250 kHz 799.15035 MHz -45.13 dBm -10.13 dB

FR1 n14 / 10MHz / DFT-s-OFDM / 64QAM

Middle Band Edge / Full RB

Ref Level 3000 dBm  Offset 2.10dB Mode Sweep sat
Count 100/100
1 Spurious Emissians 1 AwgPwr
Limit ch P}
Line _SPURJOUS_LINE
20 dBm
10 dB
. [T VIIPT o
T
|
20 ,‘ ;
e W
40 —
et
-
PP S S
60 dBm e
B -

CF 782.0 Mz 5005 pts B MHz/ Span 48.0 Mz
2 Result Summa

758,000 MHz 769,000 MHz 100,000 kHz 758.45604 MHz -54.01 dBm -41.01 dB

769,000 MHz 775,000 MHz 6.250 kHz 772761 24 MHz -66.47 dBm 3147 dB

775.000 MHz 788.000 MHz 100.000 kHe 787.99351 MHz

788,000 MHz 795,000 MHz 100,000 kitz 791.65385 MHz

799,000 MHz 806,000 MHz 6.250 kliz 799.241 26 MHz

01:35:45 AM  11/18/2024

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number 1 A5-17 of 39




seanran cas. FCC RADIO TEST REPORT

Report No. : FG402228C

FR1 n14 / 10MHz / DFT-s-OFDM / 256QAM

Middle Band Edge / Full RB

Ref Level 3000 d8m  Offset 2,10 d8 Mode Sweep saL
Count 100/100
10 di
RIRSTERREIRIN e
D |
10 dibm
SPURIOUS_LINE_ ABS_0¢
20 I |
|
30 | T
! i,
0 I oy Ty
e
50 dBm - ]
SUPEPTH SUIPYITYS B
60 dBm- T T
PRI Re—
CF 782.0 MHz 5005 pts. 8 MHz/ Span 48.0 MHz
2 Result Summa
758,000 MHz 765,000 MHz 100,000 kHz 766.796 70 MHz -54.07 dBm -41.07 B
769,000 MHz 775.000 MHz 6.250 kiz 771.29271 MHz -66.53 dBm -31.53dB
775,000 MHz 78B.000 MHz 100,000 kHz 787.99351 MHz -33.45 dBm -2045 dB
788,000 Mz 798,000 MHz 100,000 ktfz 792.70879 MHz 249 dBm -2751 dB
799,000 MHz 805,000 MHz 6.250 kHz 799.17832 MHz -51.65 dBm -16.65 dB

01:36:41 AM  11/1%/2024

FR1 n14 / 10MHz / CP OFDM / QPSK / Full RB

Middle Band Edge / Full RB

Ref Level 3000 dBm  Offset 2.10 4B Mode Sweep

1 Spurious Em
Limit Ch

——— . T

6L

Caunt 100/100
1 AvgPwr

il
-40
o
50 dBm- //'
e p—
60 dBm +—t
s
CF 782.0 MHz 5005 pts 8 MHz/ Span 46.0 MHz
2 Result Summar
758,000 MHz 769.000 MHz 100,000 kiz 764.939 56 MHz 54.08 dBrm -41.08 dB
769.000 MHz 775.000 MHz 6250 kHz 772.86314 MHz -66.34 dBm -31.34 dB
775.000 MHz 788.000 MHz 100.000 kHz 787.99351 MHz 27.00 dBm -14.00 dB
788,000 MHz 799,000 MHz. 100,000 kHz 79558791 MHz 3.39 dBm -26.61 dB
795.000 MHz B06.000 MHz 6.250 kHz 799.21329 MHz -41.70 dBm

01:37:38 AM 11/1%/2024

-6.70 dB

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: A5-18 of 39




SPORTON L.

AB.

FCC RADIO TEST REPORT

Report No. : FG402228C

Unwanted Emission (MASK)

FR1 n14 / 5MHz / DFT-S OFDM / Pl/2 BPSK

Lowest Channel

1RBO

1RBmax

RefLevel 30.00dBm  Offset 210 dB

Made Auto FFT

s6L

CF 7905 MHz
2 Result Summary
SubBlock A

-12.500 MHz
“5.000 MHz
2,500 Mz
5.000 MHz

5
12.500 Mz

Center 750,50 MHz

-5.000 MHz 100,000 kHz
2500 MHz 100,000 kHz

MHz 100,000 kHz
100,000 khiz

Tx Power
Tx Bandwidth

8 z
787.99875 MHz
794.941 81 MHz
796.02073 MHz

23.16 dBm
5.000 MHz

% Bm
-10.51 dBm
-54.44 dBm
-60.07 dBm

2 Result Summary
RBW 100.000 kHz

di 12500 MH:
-33.67 dB oo
7752 4B
8323 d8

12500 MHz

Ref Level 3000 dBm  Offset 2,10 dB Mode Auto FFT saL
Count 100/100 Count 100/100
1 Spectrum Emission Mask 1R AvgPwr sion Mask @1k AvgPur
Limis Ch 7 3
pe200 .
20 e Tl fr
|
1 | 10 ‘I |
|
0 ; N
10 10 di { :
-20 B {
30 T fr 1T |
I fi \
40 - ﬁ ‘ 40 dBny T
] IS I
60 T e
| At = i T P [ e
5005 pts 5 MHa/ Span 25.0MHz | CF790.5 M S Wbz " Span 25.0 Mz

TxPower 22.71 dBm
Tx Bandwidth 5.000 MHz

784.941 81 MHz
786.07817 MHz
793.001 25 MHz
796.82243 MHz

-58.55 dBm

-50.53 dBm

REW 100.000 kHz
None

-47.26 dB
-55.06 dB
-11.33 dB
-38.24 dB

12:48:33 AN 11/18/2024

12:49:16 AM  11/18/2024

Full RB

Ref Level 30.00 dBm  Offset 2,

.10 dB Mode Auto FFT

SGL

Count 100/100
1R AvgPwr

1 Spectrum Emission Mask

Limit Ches
P00

20 dBm

10

0

10 dBm:

-20dBm:

CF 7905 MHz
2 Result Summary
SubBlock A

-12.500 MHz
“5.000 MHz
2,500 Mz
5.000 MHz

5005 pts

Center 750,50 MHz

-5.000 MHz 100,000 kHz
2500 MHz 100,000 kHz
5,000 Mtz 100,000 kHz
12.500 Mz 100,000 khiz

Tx Power
Tx Bandwidth

. z
787.99875 MHz
793.001 25 MHz
795.676 07 MHz

5 Mz/

23.34.dBm
5.000 MHz

12:49:55 AM 11/1%/2024

TEL
FAX

: 886-3-327-3456
: 886-3-328-4978

Page Number

: A5-19 of 39



SPORTON LAB.

e %FCC RADIO TEST REPORT

Report No. : FG402228C

FR1 n14 / 5MHz / DFT-S OFDM / Pl/2 BPSK

Middle Channel

1RBO

1RBmax

1 Spectrum Emission Mask

Ref Level 3000 dBm  Offset 2.10 48

Mode Auto FFT

6L

Count 100/100
1R AvgPwr

Uimit Cheel
P00
20 dBm

10

RefLevel 30.00dBm  Offset 210 dB

1 ion Mask

Made Auto FFT

s6L

Count 100/100
@1k AvgPur

0

40 dBny

et

e "

Span 25.0 MHz

CF 793.0 MHz
2 Result Summary
SubBlock A

-12.500 MHz
“5.000 MHz
2,500 Mz
5.000 MHz

5005 pts

Center 793,00 MHz

-5.000 MHz
2500 MHz
5,000 Mtz
12.500 Mz

100,000 kHz
100,000 kHz
100,000 kHz
100,000 khiz

Tx Power
Tx Bandwidth

87.99 25 MHz
790.49875 MHz
797.42932 MHz
798.550 70 MHz

5 Mz/

22.92 dBm
5.000 MHz

16.93 dBm
-10.10 dBm
-55.38 dBm
-60.01 dBm

REW 100.000 kHz

69.84 B 84 dB
-33.02dB -8.02 dB
7830 dB 5330 dB
8293 dB 4753 d8

T b

CF 733.0 MHz

12,500 MHz
-5.000 MHz
2500 MHz

5.000 MHz 12500 MHz

5 MHz/

TxPower 22.88 dBm
Tx Bandwidth 5.000 MHz

-59.20 dBm

787.43432 MHz
805 44 MH;

iz
795.501 25 MHz
799.31494 MHz

"~ Span 25.0 MHz

REW 100.000 kHz
None

-47.18 dB
-53.43 dB
-12.84 dB
-37.02 dB

i

01:02:12 AM  11/15/2024

kil o
]
T
CF793.0 MHz 5005 pts 5 MHz/ Span 25.0 MHx
2 Result Summary
Sub Black A Center 793,00 MHz TxPower 23.24 dBm REW 100.000 kHz
Tx Bandwidth 5.000 MHz
-12.500 Mz -5.000 MHz 100.000 kHz 87.31444 MHz -34.69 -57.93 dB -2293d8
-5.1000 MHz 2,500 MHz 100,000 kHz 790.49875 MHz -22.04 dBm 4527 dB -20.27 dB
2500 MHz 5.000 Mtz 100,000 khz 795.50125 MHz -19.37 dBm -42.60 dB 17.60dB
5.000 MHz 12500 Miz 100,000 kHiz 798.59565 MHz .66 d -55.90 dB -24.90 dB

T o jusnnnnang & !
01:00:47 AM  11/15/2024 01:01:30 AM  11/18/2024
[
Ref Level 3000 dBm  Offset 2.10 8 Mode Auto FFT sl
Count 100/100
1 Spectrum Emission Mask 1R AvgPwr
Uit Cheed 7
pe200
20 e
10 P ————
| L
o
| |
10 r “
30 =

TEL
FAX

886-3-327-3456
886-3-328-4978

Page Number

: A5-20 of 39



SPORTON LAB.

e %FCC RADIO TEST REPORT

Report No. : FG402228C

FR1 n14 / 5MHz / DFT-S OFDM / Pl/2 BPSK

Highest Channel

1RBO

1RBmax

RefLevel 30.00dBm  Offset 210 dB

Made Auto FFT

s6L

CF 795.5 MHz
2 Result Summary
SubBlock A

-12.500 MHz
“5.000 MHz
2,500 Mz
5.000 MHz

-5.000 MHz
2500 MHz
5,000 Mtz 100,000 kHz
12.500 Mz

5005 pts

Center 795,50 MHz

100,000 kHz
100,000 kHz

100,000 khiz

5 Mz/

TxPower 22.62dBm

Tx Band:

28,855 38 MHz
792.99875 MHz
799.89935 MHz
801.05070 MHz

REW 100.000 kHz

~72.49 dB
-34.79 dB
-79.20 dB
-83.22 dB

01:12:21 AM  11/18/2024

12,500 MHz
-5.000 MHz
2500 MHz

5.000 MHz 12500 MHz

Center 79550 MHz

TxPower 23.10dBm

Tx Bandwidth 5.000 MHz

100.000 kHz 789.956 79 MHz
792.99875 MHz
798.001 25 MHz

B801.83741 MHz.

-58.17dBm

-47.12 dBm

Ref Level 3000 dBm  Offset 2,10 dB Mode Auto FFT o
Count 100/100 Count 100/100
1 Spectrum Emission Mask @ 1Rm AvgPwr | 1 ion Mask @ 1Rm AvgPur
Uit Cheed 7 5
pe200
20 e T 0
10 1 10
|
o N
0 a 10 diy |
/ : f
E | |
30 7 il 1
J i
40 40 dB ¢ Ly
| S \ il
50 dBm - . i g
50 I} Al ~ -
v auL) - T
st M T T e | | SV P L VR PR
Span 25.0 MHz | CF 795.5 MHz 5005 pts .5 MHz/ Span 25.0 MHz

REW 100.000 kHz

None

-46.27 dB
-50.94 dB
-10.93 dB
-35.22 dB

01:13:08 AM  11/18/2024

Full RB

2 Result Summary
SubBlock A

Center 795,50 MHz

Tx Power
Tx Bandwidth

Ref Level 3000 d8m  Offset 2,10 d8 Mode Auto FFT saL
Count 100/100
1 Spectrum Emission Mask ® 1Rm AvgPwr
Uit Cheed 7
pe200
20 e
10 —
o T
| |
10 dBrm T
1
30 .
40
P S
50 dBm P 1
CF795.5 MHz 5005 pts 5 MHz/ Span 25.0 MHx

23.43 dBm
5.000 MHz

-12.500 Mz -5.000 MHz 100.000 kHz 47 MHz -33.17 dBm -56.60 dB -21.60d8
-5.1000 MHz 2,500 MHz 100,000 kHz 792.99875 MHz -21.61 dBm -45.04 dB -20.04 dB
2500 MHz 5.000 Mz 100,000 khz 798.00125 MHz -20.56 dBm -43.98 dB -18.98.dB
5.000 MHz 12500 Miz 100,000 kHiz 801.09565 MHz -34.35 dBm -58.38 dB -2338d8

REW 100.000 kHz

01:13:46 AM  11/1%/2024

i s

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

1 A5-21 of 39



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG402228C

FR1 n14 / 5MHz / DFT-S OFDM / QPSK

Lowest Channel

1RBO

1RBmax

RefLevel 30.00dBm  Offset 210 dB Made Auto FFT

s6L
Count 100/100

Ref Level 3000 dBm  Offset 2,10 dB Mode Auto FFT o
Count 100/100
1 Spectrum Emission Mask @ 1Rm AvgPwr | 1 Mask _®1Rm AvgPwr
Uit Cheed 7 s
pe200
20 e T 0 T
| |
0 | 0 { |
Il |
0 = T
R | |
10 - 10 db t 1
11 |
a0 1 ! |
] \ ) I \
40 — ‘ 40 B T + AN
w —- )
50 dBm: B - -
e {
50 ot - SO
A W s . - e S
N sttt | | IR B e L
CF 790.5 MHz 5005 pts 5 MHa/ Span 25.0MHz | CF 790.5 MHz 5005 pts 5 MHz/ Span 25.0 MHz
2 Result Summary

2 Result Summary

Sub Block A Center 750,50 MHz

100,000 kHz
100,000 kHz

-5.000 MHz
2500 MHz

-12.500 MHz
“5.000 MHz

Tx Power
Tx Band:

8 4 MHz
787.99875 MHz
794.88187 MHz

22.63 dBm
h 5.000 MHz

REW 100.000 kHz SubBlock A

-9.77 dB
-53.36 dI

6.7 dBm 69,09 dB
-12.14 dBm -34.77 dB
-55.73 dBm -78.36 dB
-53.52 dBm

12,500 MHz
-5.000 MHz
2500 MHz

TxPower 22.24 dBm REW 100.000 kHz

Tx Bandwidth 5.000 MHz None
784.94930 MHz
78619805 MHz
793.001 25 MHz
796.97228 MHz

-36.73 dB

2500 MHz 5,000 MHz 100,000 kHz B
5.000 MHz 12,500 MHz 100,000 kHz 796.05070 MHz -82.15 dB -47.15 d8 5.000 MHz 12.500 MHz
I Jusninnanil : >
12:50:43 AM  11/18/2024 12:81:25 AM 11/18/2028
[
Reflevel 000d8m  Offset 21008 Mode Auto FFT sa
Caunt 100/100
1 Spectrum Emission Mask @ 1R AvgPwr
it Chee] 7
)
20 dBer
10 - p—
. /
| |
0 w 1
| i
.” a
0 = -
‘.\-v-'\/“\ A o]
5 MHz/ Span 25.0 MHz

CF 7905 MHz
2 Result Summary
SubBlock A

Center 750,50 MHz

5005 pts

Tx Power
Tx Bandwidth

-12.500 Mz -5.000 MHz 100.000 kHz 85.32393 MHz -31.33 dBm -54.20 dB -19.20d8
-5.1000 MHz 2,500 MHz 100,000 kHz 787.99875 MHz -20.38 dBm 4325 dB -18.25dB
2500 MHz 5.000 Mz 100,000 khz 793.00125 MHz -20.55 dBm 43.42 dB -18.42 dB
5.000 MHz 12.500 MHz 100,000 kHiz 795.63112 MHz -32.00 dBm -54.88 d -19.88 dB

22.87 dBm
5.000 MHz

12:52:07 AM 11/1%/2024

TEL : 886-3-327-3456

FAX:

886-3-328-4978

Page Number 1 A5-22 of 39



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG402228C

FR1 n14 / 5MHz / DFT-S OFDM / QPSK

Middle Channel

1RBO

1RBmax

Ref Level 3000 dBm  Offset 2.10 48 Mode Auto FFT

1 Spectrum Emission Mask

saL
Count 100/100
1R AvgPwr

1 ion Mask

Uimit Cheel PRss
P00
20 dBm

RefLevel 30.00dBm  Offset 210 dB

Made Auto FFT

Count 100/100
@1k AvgPur

s6L

10

’ B

40 dBny

]

~ e
Span 25.0 MHz

o
CF 793.0 MHz 5005 pts
2 Result Summary
SubBlock A

Center 793,00 MHz

8 0
790.49875
797.37937

100,000 kHz
100,000 kHz
100,000 kHz
100,000 khiz

-12.500 MHz -5.000 MHz
“5.000 MHz 2500 MHz
2,500 Mz 5,000 Mtz
5.000 MHz 12.500 Mz

Tx Band:

5 Mz/
TxPower 22.39 dBm
h 5.000 MHz

z
MHz
MHz

z

798.52822 MH:

REW 100.000 kHz

~70.66 B
-34.07 dB
-80.06 dB
8317 dB

12,500 MHz
-5.000 MHz
2500 MHz
5.000 MHz

12500 MHz

100,000 kHz
100.000 kHz
100.000 kHz
100.000 kHz

TxPower 22.41dBm REW 100.000 kHz

Tx Bandwidth 5.000 MHz

-47.42 dB
-54.15 dB
-13.84 dB
-35.04 dB

787.44930 MHz
788.762 99 MHz
795.501 25 MHz
798.00375 MHz

01:02:55 AM  11/18/2024

01:03:37 AM  11/18/2024

None

Full RB

Ref Level 3000 dBm  Offset 2.10 48 Mode Auto FFT saL
Count 1007100
1 Spectrum Emission Mask @ 1Rm AvgPwr
limit Cheek FRes
pea00
20 dBm
10 —
0 i 1
| i
10 T
0 pa——— -
PRV Aoy
5 Mhz/ Span 25.0 MHz

5005 pts

CF 793.0 MHz
2 Result Summary

Sub Block A Center 793,00 MHz
L

TxPower 22.75 dBm
% Bandwidth 5.000 MHz

REW 100.000 kHz

-12.500 Mz -5.000 MHz 100.000 kHz 87.966 28 MHz -33.68 dBm -56.43 dB -21.43d8
-5.1000 MHz 2,500 MHz 100,000 kHz 790.49875 MHz -20.69 dBm -43.44 dB -18.44 dB
2500 MHz 5.000 Mz 100,000 khz 795.50125 MHz -23.03 dBm 4578 dB -20.78 dB
5.000 MHz 12.500 MHz 100,000 kHiz 799.55470 MHz -35.09 dBm 57.84 dB -22.84 dB

01:04:20 AM  11/1%/2024

: 886-3-327-3456
: 886-3-328-4978

TEL
FAX

Page Number

: A5-23 of 39
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